R COnsumer-
7en Innovation
5 1 and global

Sustainability ¢ Food Safety « Adaptability - Technicalsolutions

E K // I

. A

Danish Dairy & Food Industry

warldwide 27

Marts 2018



— >
' r e p o Worldwide supplier Q%
0/5 fillinglpackaging machines

www.trepko.com

COMPREHENSIVE

FILLING & PACKAGING SOLUTIONS

TREPKO A/S Energivej 30, DK 2750 Ballerup Tel.: +45 43 99 22 44 Fax: +45 43 99 26 55 trepko@trepko.dk

T :"’ 3
d cure Tepko
® &

Stand D050-E069




Danish Dairy & Food Industry

warldwide

27

Marts 2018

Fronpage: By Colourbox.
Denmark - March 2018

Circulation: 8.000 copies

I
Consumer-driven
dairy and food industry in more than
L 120 countries as well as employees at
I n novat lon Danish embassies and consulate-gen-
[...]
creamy texture. It also influences the
ice cream’s melting behaviour and heat-
shock stability.

However, as already mentioned, when
thelevel of saturated fatis reduced, there
isless crystalline fat available for struc-
ture building; hence, adjustmentsin the
recipe — especially in the composition
of emulsifier— are necessary to ensure
good structure and storage stability.

Emulsifiers in ice cream
The most common emulsifiers used in
ice cream are mono- and diglycerides

32 Danish Dairy & Food Industry ... worldwide 2018

NR. 27



(MDG), which are produced from veg-
etable fats. Mono- and diglycerides can
be further esterified into, for example,
lactic acid esters of mono- and diglyc-
erides (LACTEM).

Compared with MDG, LACTEMs are
more hydrophilic, and they are relatively
uncommon in ice cream production.
However, in combination with MDG,
LACTEMs have a significant influence
on foam stability and texture. Manu-
facturers can utilise this fact to produce
ice cream with lower levels of saturated
fat. As always in ice cream production,
stabilizers are added together with the
emulsifier. The stabilizers are then hy-
drated and dispersed during the water
phase. This reduces the amount of free
water in theice cream, which lessens the

P —
L g

Hedrgn cie-pos e

Seaires BT

risk of ice crystals growing and improves
the ice cream’s sensory properties.

Better health ahead
With much of today’s ice cream con-
taining 80 — 90% saturated fat, and
lifestyle diseases on the rise, the task is
clear: Manufacturers must change their
products to protect both consumers and
their business viability.

We'’re hard at work in Palsgaard’s

state-of-the-art laboratories around
the world, optimising blends of emulsi-
fiers and stabilizers to create ice cream
recipes that can counterbalance lower
crystalline levels. For consumers, this
means they can enjoy high-quality,
healthier ice cream treats with only
40 — 50% saturated fat. And it enables
ice cream manufacturers to keep up
with market priorities while supporting
sustainability goals, too. M

EEELERLERL
CRLRN s gy

Palsgaard®

/ Heart working people

NR. 27

Emulsifiers, stabilizers and
know-how in ice cream put to work

Creaminess, heat shock and storage stability, melting resistance, flavour
release, warm/cold eating properties and texture...

Palsgaard’s emulsifier & stabilizer systems for ice cream can help you
optimize it all. And with application centers on three continents we can
help you throughout the entire process of preparing a new product for
production or adjusting an existing recipe, too.

We offer solutions for:
« Extruded ice cream
* Moulded ice cream
« Ice lollies
« Sorbet/sherbet

Thity, ™
"

u_l,'.l
o
r

ATFrp,
et

J

25 pl

Licence no.: RSPO-1106336

ik

Wialt wvwe palngasrd oo m bo beadn

e ot how we can help you
i yeur product dey el opman L

Danish Dairy & Food 1sdusiry ... workluide 2018 33



High Precision Filling Machines
for the Food Industry

By

Lars Henriksen,
Sales Director,
Primodan

Worldwide
Primodan is an order-producing com-
pany of filling and sealing machines for
premade cups, buckets and bottles. The
company also manufactures complete
white cheese (feta style) filling lines
and machines throughout the world.
Primodan is tailoring the equipment
to fit the clients needs - and like our
machines, we are known as the flexible
partner in the business. Our machines
are installed for customers worldwide,
and are engineered to work 24/7 in
highly efficient production lines.

High precision fillers by
Primodan

Primodan strives to be the preferred
supplier of filling machines to the food
industry —and we are proud to present
our new range of ultra high precision
fillers. Our new lines utilize a technique

Primodan is a Danish manufacturing company incorporating
more than 65 years of experience within the dairy and food

processing industry.

where our dosing units are connected to
first class loadcell systems and adjusts
itself automatically. It results in the
maximum benefit and profitability for
our clients, by significantly reducing the
“give aways” from the production lines.

Whether your product is produced
in a batch process where the density
of the product changes from one batch
to another or if your production is an
inline continuous production - then the
Primodan filling lines greatly enhances
the filling performance by matching the
individual weight of a package with the
actual nozzles which filled that specific
package.

The dosing system instantly adjusts
the filling volume based on the weight
of each package.

The same checkweighing system is
also utilized to optimize the running
state of the dosing system by compar-

34 Danish Dairy & Food Industry ... worldwide 2018

ing the filling data from the individual
nozzle with the data from the loadcells.
Discrepancies in the data can detect
broken gaskets or other malfunctions
in the dosing system.

The development of the ultra high
precision fillers proves our ambition to
be the market leaders in filling equip-
ment. l

m
For more information concern-
ing Primodan filling lines — please

contact info@primodan.com or see
www.primodan.dk

NR. 27



P
rimodan - When flexibility is your priority

UF (FETA TYPE) WHITE CHEESE PLANTS

Primodan is a world leading Danish Manufacturer of
UF (FETA) white cheese filling lines and filling machines
for use in highly efficient productions. Our solutions are
custom-made with strong focus on hygiene, ergonomics
and flexibility.

CUP- AND BOTTLE FILLING

AND SEALING MACHINES
Capacities from 500 - 10.000/hour

www.primodan.dk

Primodan A/S . Skimmedevej 10 « DK-4390 « Vipperoed « Denmark « Phone +45 59 43 1479




Reliable water treatment
for the food and beverage industry

Danone Ukraine, a large international manufacturer of dairy products, and the company RUD,

a leader among the Ukrainian producers of ice cream, are both realizing the benefits of reliable
water treatment from SILHORKO-EUROWATER.

By

Jens O. Gjerloff,
Marketing
Manager,
SILHORKO-
EUROWATER A/S

One of the most important issues within
the food and beverage industry is a reli-
able daily supply of the desired water
quality and quantity. It is vital for en-
suring high-quality products as well as
dependable production with no down-
time. The focus of Danone Ukraine is
to follow extremely high international
standards providing the best dairy prod-
ucts for the Ukrainian market. And the
aim of RUD is to ensure high water
quality to produce one of the best ice
creams in Ukraine.

Designing, manufacturing, delivering,
and servicing water treatment plants
with high reliability of operation is EU-
ROWATER’s mission. In other words,
what these two companies wanted char-

el

acterizes exactly why EUROWATER is
here: “We treat water” - and have been
doing so since 1936. That is more than
80 years of proving the quality of our
solutions, confirmed by a very high re-
purchase rate from existing customers.

Pre-engineered filtration
units for RUD, Ukraine

The Public Joint-Stock Company “Zhy-
tomyr Butter Plant” — known as RUD is
an industry leader among the Ukrain-
ian ice cream producers. “Ice Cream
No. 1” is not only considered to be the
publicity slogan but also the goal of the
company’s activities.

A reliable supply of 2 x 25 m3/h of
clean water was needed for several pur-
poses; ingredient water for the ice cream
production (mixing with dry milk), wa-
ter for rinsing and water for push-out
between production batches.

The raw water is municipal water
sourced from a river. Therefore, to se-
cure a good inlet water quality the first
treatment step is to treat the water for

Complete water treatment solution based on pre-engineered EUROWATER units for

RUD, Ukraine.

36 Danish Dairy & Food Industry ... worldwide 2018

mechanical impurities. This is done in
pressure filters designed and manufac-
tured at one of EUROWATER’s own
vessel factories. The filters are quite
unique in design, offering very effi-
cient backwashing for continuous and
trouble-free operation.

The second treatment step is nanofil-
tration. Nanofiltration is a membrane
technology, which is constructed and
operates like reverse osmosis, but only
retains divalent ions and larger mol-
ecules. It leaves some hardness in the
water, which is a requirement for this
specific application. The technology op-
erates with alower pressure than reverse
osmosis (RO), typically less than seven
bar, resulting in a lower energy con-
sumption per volume of treated water.

The delivery included several units:
pressure filter, dosing units, nanofiltra-
tion units, CIP unit, and central PLC
control cabinet. The scope of supply
included installation and start-up, un-
dertaken by the EUROWATER sales
and service team in Ukraine.

Custom-made reverse
osmosis unit in sanitary
design for Danone Ukraine
The products for RUD were pre-en-
gineered, meaning that they were se-
lected from a catalogue of standard
units based on the requirements. The
EUROWATER modular-built standard
system includes all necessary documen-
tation such as certificates, instructions
manuals, and spare parts lists. Danone
Ukraine wanted a solution that was not
directly available in the standard prod-
uct range; a reverse osmosis (RO) unit
in sanitary design and equipped with a
selection of customer-defined measure-
ment equipment following the very high

NR. 27



Danone standards for all components.

The production needed a reliable sup-
ply of 12.5 cubic meters of demineralized
ingredient water per hour.

The supplied RO unit is custom-made
for Danone Ukraine. The horizontal pres-
sure vessels holding the membranes as
well as the pipe system and valves are
in stainless steel, quality AISI 316L. The
unit also includes a UV disinfection unit
as well as a cartridge filter on the inlet,
and is equipped with a range of very high-
quality instruments for measuring flows,
conductivity, and redox. The inlet water
for the RO unit is pre-treated in exist-
ing sand filters and ultrafiltration units.

In addition to the RO unit the solution
includes a CIP unit for the RO as well as
installation and start-up. The unit has
been supplied to the Danone facility
in Kremenchug, 300 km south-east of
Kyiv and is ready to be installed, again
by the EUROWATER sales and service
team in Ukraine. A factory acceptance
test (FAT) has been performed in Den-
mark before delivery. W

— visit eurowater.com

Reliable water treatment
— for the food and beverage industry

Safety, product quality and running costs are
important issues in food and beverage production.
EUROWATER has decades of experience in dimen-
sioning, producing, installing and servicing water
treatment plants for a demanding industry.

Find your local EUROWATER sales and service office EURODWATER

Pure water treatment since 1936

SILHORKO-EUROWATER has more than 80 years of experience within
the fields of developing, manufacturing, selling and servicing complete
water treatment plants for the food and beverage industry, heat and power
plants, waterworks, hospitals and other industries. The main applications
are product water, boiler water, process water, cooling water, rinse water and
drinking water. SILHORKO-EUROWATER has almost 400 highly qualified
employees at 23 sales and service offices around Europe. For more informa-
tion, please visit www.eurowater.com

EUROWATER custom-made reverse osmosis unit in sanitary
design for Danone Ukraine.

PURE WATER TREATMENT

NR. 27

Danish Dairy & Food Industry ... worldwide 2018 37



Sustainable Solutions
for the Future

SPX FLOW to Highlight its Sustainable Solutions for the Future at Anuga FoodTec 2018

By

Irene Constantin,
Marketing
Communications
Manager, SPX
FLOW, Inc

SPX® FLOW has alonghistoryin serving
the Food & Beverage industries with in-
novative, efficient and reliable solutions
that are designed to help manufacturers
gain and maintain a competitive edge
today and into the future. Its program of
continuous research and development
helps ensure its precisely engineered
solutions meet the challenges faced
with changing consumer demands and
market pressures.

Focus on four keymarkets

Atthisyear’s exhibition, SPX FLOW will
focus on four key market and process
areas within the Food & Beverage sec-
tor: Dairy Powder Nutrition, Dairy &
Beverage Nutrition, Dairy & Vegetable
Fats and Processed Foods. Using best-
in-class technologies, customers will
learn about how SPX FLOW solutions
can drive efficiency, reduce operational
costs and optimize the use of valuable
resources while helping them create
fresh and exciting new products that
will tantalize their consumers. Prod-
ucts and solutions to be highlighted
include Anhydro’s® evaporation and
drying technology specifically designed
to protect nutritional value of Infant
Formula. This innovative approach to
powder drying offers many additional
benefits including higher yield of lactose

powder and best in class non—caking
permeate powder and functional whey
protein powders, as well as technolo-
gies to produce other high value protein
powder from both animal and vegetable
raw materials. The display of technology
will be supported by taste samples for
customers to try, incorporating bakery
foods produced using the Gerstenberg
Schroder® bakery range of solutions
and dairy products processed using
APV membrane technology. Virtual
reality displays will further be used to
present other key process equipment,
such as plate heat exchangers.

New pumps — new standards
WCB UTS pumps use a special non-
galling alloy that enables tight clearances
inside the pump without risk of seizing.
This provides excellent performance
and reliability even in applications with
low inlet pressure. Based on 60 years of
experience in the design and manufac-
ture of PD pump technology, the new
Universal 3 Series PD pumps set a new
standard in sanitary performance and,
using a robust front-loading seal design,

38 Danish Dairy & Food Industry ... worldwide 2018

are designed to increased process up-
time. The APV Cavitator is an innovative
mixing and dispersion technology which
harnesses forces from the collapse of
controlled cavitation bubbles to pro-
vide superior mixing results for even
the most difficult solutions and heating
of liquids without scale build-up. The
Seital® bacterial clarifier is quick and
easy to install. Its design and highly
effective process control offers users
exceptional performance and, with high
dynamic stability of mechanical parts,
excellent process availability.

Mixing and blending
solutions

SPX FLOW offers an exceptional range
of proven components, systems and ser-
vices for the Food & Beverage industry.
Our booth will include SPX FLOW’s
comprehensive mixing and blending
products, mix-proof valves, pumps,
homogenizers, heat exchangers and
separators. Informative animations
will also be displayed to help explain
product concepts to increase customer
understanding of some of the solutions
that will help them deliver sustainable
production today and into the future.
The booth will further include the dis-
play of several different automation
solution options including SPX FLOW
Integrator and a wide range of 3rd party
systems to meet varying plant needs.
Additionally, informal presentations
on the critical area of IT/OT control
system security will be made through-
out the event as well as a deep into the
industry leading automation solutions
offered by SPX FLOW, which embrace
legislative solutions and engage the IIOT
technologies now available.

NR. 27



Service and aftermarket
solutions

The comprehensive range of aftermarket
services provided by SPX FLOW will also
be a key feature of the stand. Comple-
menting both pro-active and reactive
strategies, our solutions to customers’
maintenance needs will be showcased
throughout the show.

We will be introducing a number of
newly developed maintenance kits and
selection tools to make sure choosing the
right parts to secure asset performance
is now easier than ever before.

Moreover, customers will be able to